
ANALYSIS REPORT NO. MtN/HCM/M1216227

COMPANY:
Address:

BACH DANG SHIPPING CO., LTD
No. 1 A Cu Chjnh Lan, Hong Bang,
Hai Phong, Vietnam

OATERECEIVED: 26110120'12
DATEREPORTED: 29l1Ol2O12

One ('1) sample said to be LIMESIONE, contained in a polythene bag, was received from lhe
above company.

On analysis of the sample, the following results were obtained:

BEUABI:
1 . The results are shown in this document rcfer anly to the sample(s) received and tested

and not intended to be representative of any lot, caryo or shipment-
2. This docunent cannat be rcproduced except in full, without prior apToval of the

Company-

Ho Chi Minh City, Date:30 October,2012.

SGS VIETNAM LTD

Division Manager
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TEST PARAMETERS TEST METHODS RESULTS I%I
caO

ASTM _ C25

54 07 /Five four decimalzero seveni
MqO 0 69 /Zero decimalsix ninel
sio, '1 94 /One decimal nine fourl

P 0.006 (Zero decimalzero zero six)
S BY CS230 0.015 {zero decimalzero one five}

At,o. ASTM C1303 0.174 (Zeto decifial one seven foLrr)

so3 Bv calculated 0.038 (Zero decimalzero three eiqht)
Fe,Oi ASTM C1303 0.095 (Zero decimalzero nine five)

I\,40isture TCVN.7O24 0.15 (Zero decimalone five)

SGS Vlelnonr

Nguyen thi Anh Thr_r


